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MPLIANCE 
(ACCORDING 1.0 EN10204 TYPE 3.1). 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTLFY THAT T H t  PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR OUALl'rY SYSTEM AND REQUIREMENTS (IIVEN 1N ONE OR MOREOFTHE - 

FOLLOWING STANDARDS LAST EDITlON 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISMADO FABRICAW Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON RFQlilSlTOS ESTABLECIWS &N llNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION ) 

API 598 - VALVE INSPECTION AND TESTING API 6D - PIPELINE VALVES - CATE. PLUG. BALI, AND CHECK 
API 599 - METALPLUG VALVES - FLANGED, THREADED AND WELDING AP1600 - STEELGATE VALVES. FLANGED AND WELDING ENDS 
ANSl Blh-10 - FACE T O  FACE AND END TO END DLMENSIONS O F  VALVES ANSlB16-11 - FORGED FITTINGS. SOCKET - WELDING AND THREADED 
~~~ . ~ - ~ ~  ~~ ~~~~-~~ ~ ~ 

ANSl B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP6I - PRESSURE TESTING O F  STEEL VALVES 

Part No. AC061AO8MAB830000M 
(Código) 

Description 6" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL C A T E  VALVE 150 CLASS 

( V A L W L A  COMPUERTA DE ACERO FUNDIDO CLASE 150) 

API 602 . COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
WELDING AND EXTENDED - BODY ENDS 

PRESSURE TEST 1 sC,F& 1 BACK 1 S'DE 
(PRUEBAS DE PRESION) (SEATI 1 2 1 HYDROSTATIC [PSD 1 450 450 

(HIDROSTATICA) 

l 
FACIC-21 R E Y  "3' 

CERTlFlCAW POR CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALlTY ASSURANCE 

J&h-€aTicía 

VALVE W I m  LOW EMlSSlON CONlROL (Y) PPM'S W.) (VALVULA SUMTNISTMDACON CONTROL DE W A S  
EMISIONES FUGITIVAS (50 PPM'S m.) ) PNEUMATIC (PSI) 80 80 I MEUMATICA) 

[ MECHANICAL TESTS (PROP~mCANiCAS) 

TENS YIELD ELG RED BHN 

KPSI KPSI % */a 
C W C ~  i s ~  2ND 3RD AVC 

78.45 48.72 24 44 168 

74.97 43.79 34 52 152 

76.84 43.53 28 45 167 

CHEMICAL COMPOSITION (%) COMPOSICIÓN QUIMICA (%) 

ITEM HEAT No. M+a,EN\AL 
(PARTE) (COLADA) 

BODY WH34526 ASTMA-2I6IWCB 

CUERPO 

BONNET WK14618 ASTM A-216WCB 
BONETE 

WEDGE WH34595 ASTMA-216IWCB 
DISCO 

S V c Mn P Si Ni Cr M0 CU Cb 
0.183 0.877 0.027 0.017 0.449 0.038 0.062 0.018 0.028 0.006 

Nomalialed 10 (Nomializado a) 930 Tsmper to (Tem~le a) 650 Enfriado en aire 

0.212 0.990 0.033 0.013 0.495 0.025 0.026 0.001 0.031 0.005 
Nomializated to (Nomalizado a) 930 Tcmoer 10 CTemole a) 650 Enfiada en aM.  

0.195 0.928 0.031 0.013 0.491 0.032 0.058 0.001 0.030 0.004 
Nomializated to (Nomalirado a) 930 Temwr m (Temple a) 650 Enfnado en aire. 


